



TEST REPORT

Applicant: Matrix Lighting Limited
Room 223-231, 2/F., East Wing,
Tsim Sha Tsui Centre, 66 Mody Road,
Tsim Sha Tsui East, Kowloon,
Hong Kong.

Number: HK09060491-1(R1)
Date: 22 Aug 2009
This report supersedes the previous
report HK09060491-1 dated 17 Jul
2009

Sample Description

Product : E27, 11w LED Lamp
Manufacturer : Matrix Plastic Manufacturing (ZhongShan) Company Limited
Model No. : 65-11EEU
Electrical Rating : 100-240V, 50/60Hz
No. of Samples : Two

Date Received : 10 Jun 2009

Date Test Conducted : 22 Jun 2009 to 25 Jun 2009

Test Requested : Test for compliance with EN 60825-1: 1994

Test Method : EN 60825-1: 1994 +A1+A2

Test Result : See the attached sheets.

Conclusion : The measured emission level of the apparatus does not exceed the accessible emission level of class 2 according to EN60825-1: 1994 +A1 +A2 and the apparatus was classified as "Class 2 LED Product".

Remarks : 1. When determining the test conclusion, the Measurement Uncertainty of test has been considered.
2. This report applies only to the specific tests carried out as detailed in the report.
3. The condition C6=1(FRENCH Regulation) for water clear LED was not included in this test report.
4. This test report is modification of the previous test report no. HK09060491-1 dated 17 Jul 2009 due to the changed in product description.

***** End of Page *****

Prepared and checked by:

Digitally signed by Wong
Lok Tak, Sam
Location: Intertek
Testing Services Hong
Kong Ltd.

Wong Lok Tak, Sam
Assistant Supervisor

- The test report only allows to be revised within the retention period unless further standard or the requirement was noticed.
- This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and the Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks in the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service has ever been under an Intertek certification program.

Intertek Testing Services Hong Kong Ltd.
2/F., Garment Centre, 576 Castle Peak Road, Kowloon, Hong Kong.
Tel: (852) 2173 8888 Fax: (852) 2785 5487 Website: www.hk.intertek-etsemko.com

LED Testing Report